Model 700 Turbine Parts List

January 1, 2002
Diagram #| Part # Description Quantity{ Diagram# | Part # Description Quantity

1 A4710 Front plate 1 22 A4177 Hose clamp size 28-1/2" 2
2 A4029 Switch & Plate 1 23 A4222 Rubber hose, turbine exhaust 1
3 A4028 Power cord 8' 1 24 A4708 Base 1
4 A4053 Cable grommet 1 25 A4300 1/4" SAE Flat Washer, plated 14
5 A4051 Cable clamp 1 26 A4320 1/4" x 20 x 1/2" Hex Bolt, plated 14
6 A4318 6-32 x 1/2" phill pan m/s plated 4 27 A4712 Case top 1
7 A4307 6-32 Hex M/S nuts, plated 2 28 A4751 Carrying handle 1
8 A4179 Wire terminal 2 29 A4345 5/16" handie cap 2
9 A4192 Crimp-on wire connector 1 30 A4057 Filter element, 6 x 1.5" round 2
10 A4178 Ground terminal - Large Eye 1 31 A4191 Pre-filter 3/8" x 1 1/2" x 19" 2
11 A4180 Ground terminal - Small Eye Connector 1 32 A4181 Round filter plate 2
12 A4999 6" piece of grounding wire, 14 AWG 1 33 A4310 1/4" x 20 cap nut plated 4
13 A4366 1/4" x 20 x 1 3/4" hex head tap bolt, plated 4 Hose Fittings

14 A4308 1/4" x 20 Hex Nuts 21 34 A2070 Brass quick connect, female 1
15 A4349 1/4" x 20 length 7/8 hex 3 35 A2163 5/8" brass hose adapter (male) 1
16 A4176 Spliced rubber gasket 1 36 A2069 S.8. hose clip 15/16" O.D. 2
17 A4373 | 1/4 x 20 x 2 1/2" half thread hex head boit, plated 3 37 A2168 S.S. hose clip 7/8" O.D. 2
18 A4161 2 stage, 5.7" tangential motor 1 38 A2155 5/8" brass air hose joiner 1
19 A4755 Female Adapter 1 39 A2157 4 feet of flex hose, per foot 4
20 A4756 Male Turbine adapter 1 40 A2110_| 5/8" brass swivel air hose adapter (female) 1
21 A4711 Housing/cover 1 41 A2167 10 feet of air hose, per foot 10




